

Outpatient Infusion Center Iron Order

Please fax form to: 580-585-5472

	ase lax lonn to. 500-505-5	-12	
Patient Information			
Patient Name:	DOB:	Phone:	Gender: M F
Patient Address:	Email:	Insurance:	
Additional Information Needed			
Fax front/back of insurance card	Fax clinical/prog	ress notes 📃 Fax labs	
Fax patient demographics	Fax current med	ication list 🔄 Fax TB a	ind Hep B results
Diagnosis and Clinical Information			
Diagnosis (ICD-10): D50.0 Iron Deficiency Anemia Second D50.8 Other Iron Deficiency Anemias D50.9 Iron Deficiency Anemia, Unspect D63.1 Anemia in Chronic Kidney Disect Other: DX: Clinical Information: New Therapy Induction	cified case		/ Continuation
Patient Weight: lbs/ Allergies:	kg	in/ cm	Continuation
Therapies Tried and Failed:	<u> </u>		
TB Test: Date:			
Is the patient currently on dialysis? Yes or No Please indicate CKD Stage 1 2 3 4 5 Unknown			
Does the patient have venous access? Yes or No If yes, What type?			
If No, initiate IV access. Lab Orders			_ab Orders to be done by
CBC w/o diff Ferritin Iron/I	BC		Infusion Services
☐ Other:			Referring Provider
Prescription Information			
		Give 2 doses at least 7 days apa Give 2 doses at least 7 days apa	
Feraheme Inital Dose: 510 Second Dose: 5)mg 510mg 3 to 8 days after initial o	dose	
Other Medication:		Dose:	Frequency:
Misc Orders			
		PICC/Midline/CAD dressing to b	e changed every 7 days
□		ishes	
		10mL NS Flush Syringe PRN	
		Heparin 500units/5mL Flush Syringe PRN	
		50ml NS Bag PRN	
	V	250ml NS Bag PRN	
Standing Orders for Adverse Reaction			
Stop infusion and initiate NS bolus		Epi 1:1000 1mL IM, IV or SQ for	anaphylaxis
			cnest tigntness
Benadryl 25 mg SIVP for hives or bror		Other:	
Prescriber Information			
Physician Name: Official Contact Name:			
Contact #: Fax Number: Address: City/State/Zip:			
NPI#:DEA#:	State Lic	cense #:	
Physician's Signature		Date	Time
		2410	